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b S TR AT AL R AL NH5O0 3. 87V 4850mAh/18. 8Wh (RATED)
5 AR CHingss 5000mAh/19. 4Wh (TYPICAL)
Name of Sample | ¢ o RECHARGEABLE LITHTUM ION POLYMER BATTERY NH50 3.87V
English 4850mAh/18. 8Wh (RATED) 5000mAh/19. 4Wh (TYPICAL)
RS 1121110087
Sample No.
£3b4n CLh GRED BT ARAT
Consignor SCUD (Fujian) Electronics Co., Ltd.
G CERM GRED L THRAT
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
AT D I T Y SR
ol =3 , WEA ((LIK—&.@/HWJ\@EF“JJ »
A7 i ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.7
Test method Section 38.3
KR AT B e Fbn 1)
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion Section 38.3
= LA R
A# FIPAL e, KOG BN
ppearance Silvery and vellow Aluminum-plastics shell
oz BB 2021-11-04 Hril it B 2021-11-12 ~ 2021-12-03
Accepted Date Test Date
o B S ERERL ;SR PR ; vl ANE G B R el L
) IR Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
ZR, SRR A L GRBRRERHE T ST/SG/AC. 10/11/Rev. 7 38, SFriE 2R,
The sample has passed the test items of UN Manual of Tests and Criteria
44 [ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion
A% H ¥ (Date) :
- nf 45 B L R H Yt Rechargeable Single Cell Battery./
&iE
Comment
Fi#faik /
Consignor
Address
whE T 2 FH L gy akl  (Eg
Approver: '/& -t Checker: Compiler:
R

Title:

H TR (Vice chief engineer)
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NSy = > X 1= BN
é_%. *‘:‘L\m‘]m E] Zﬁﬁ: #’F/{i%*ﬂ*’j:/ﬁ%‘ﬁk? ﬁ‘;}'\“‘lé&% $I)ﬁ &%ﬁ Aé*‘/‘i
N Name of Test Standard requirement or The % -
o ltems Clause Number of Standard Test Result | Conclusion | Remark
A I GASY ARAE-T
Eﬁ*ﬁjﬂ MY ST/SG/AC. 10/11/Rev. 7 38.3 l46T1 W 1
1 Altitude L”\”\r!efnlu;fl ul/' Tu’s(.s -:m(! Crfu ria B See Appendix 1 ﬁ‘ﬁ /
imilati ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl Passed
simulation ’
16O [ CRU Fks F
R i )i'IS'I‘,/SlL;J/'\('. 101/(111/’1«“ 7 38.3 LT W 2
2 o UN Manual of Tests and Criteria @('e Appendix 2 Ok
Thermal test  |s1/s6/AC. 10/11/Rev. 7 Section 38.3 Test T2 SREEEECH & Panqed /
WA CRERERAE T
¥zh WY ST/SG/AC.10/11/Rev. 7 38,3 3613 W% 3
3 s s UN Manual of Tests and Criteria See Appendix 3 '/1\1:?4
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 | HRPERALs Pass;d
et (il fbsdk T
Wi WEY ST/SG/AC. 10/11/Rev. 7 38,5 il36T4 W 4
4 Shock l\ fm}ml a\I; Tests '(mn! (:l'l:l,l"x’i'(l |See Appendix 4 ey =
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Pacacd
Bea i GRIGARAE T
= WY ST/SG/AC. 10/11/Rev. 7 38.3 RETH W% 5
5 ﬂ\ﬁi% UN Manual of Tests and Criteria See Appendix 5 {}Tﬁ
External short |sr/se/ac. 10/11/Rev. 7 Section 38.2 Test Paansd /
circuit =5
BRI (Rl Fds kT
BE ) ST/SG/AC. 10/11/Rev. 7 38. 3 BWAST6 Wk 6 -
6 Ceish U!\ Manual of TclsLs and Lt‘{turm N See Appendix 6 g /
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
T.6 Se
AT s Fbrdl T
FY ST/SG/AC. 10/11/Rev. 7 88,3 B4T7 Rk 7
7 ﬁ:?E“EE UN Manual of Tests and Cr Iltllrl See Appendix 7 o /
Overcharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Pt /
o7
B GRS R it
WEY ST/SG/AC. 10/11/Rev. 7 38.3 RUHTS Ve
1 ; c ks
8 5’&%ij5{% UN Manual of Tests and Criteria See Appendix 8 oy S /
Forced discharge 1%1}‘\( AC. 10/11/Rev. 7 Section 38,3 Test Passed
I ERIT A PRI B 1 22°C-23°C ; FR B0 1
/ ie ) re-22°C=2 e iditv: /%
Test Enwronment Ambient temperature:22°C-23C ,Ambmm hl]mldlt_\ /%
Condition
Ik )
N Test ltem
B e —
(514 Al
Subcontracted Test S OREE # / R /
Condition Subcontracted | Name Post Code
Laboratory Mo hk / W, % .
Address Tel
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Ay | BRRA AR | el
No. Name of Test Items | Ajtitude simulation
2, Bk A XIEAT Before RI/E After BB | FewE| S
%5 Sample Status RE Free/E | RE | FHER/E | Mass Loss | Residual | HE
Sample Mass oCcVv Mass oCcVv OCV  |Other
No. /g v /g Y% 1% /% Event
001 | e BRt ol 644145 | 442 | 644142 | 441 0. 00 99.77 | ©
002 | oo ERe 641618 | 441 | 641613 | 441 0.00 | 100.00 | o
003 | joyerorEmt 642015 | 442 | 64.2914 | 441 0. 00 99.77 | ©
004 | et 642382 | 441 | 642385 | 4.4 0.00 | 100.00 | ©
005 | |ercm®0 | 64.6228 | 4.43 | 64.6222 | 4.4 0. 00 99.77 | o
006 | srororial N4 6774 | 442 | 64.6767 | 441 0. 00 99.77 | ©
007 | yrorcror iR | 64.5568 | 4.43 | 64.5571 | 4.42 0.00 | 99.77 | o
008 | paercidh., | 6488251 443 ] 64.3829 | 441 0. 00 99.77 | ©
009 | yrmpor R 1 64.5322 | 4.40 | 64.5330 | 4.40 0.00 | 100.00 | ©
010 | gt ot ®®l | 645028 | 442 | 64.5039 | 4.4l 0. 00 99.77 | ©
AT " e

&ox: LR V-RA D-MRAK R-2RZL F-R K O-Rik. BB, LR, RaEE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) RRRA LA | AR
No. Name of Test Items Thermal test
M5 Bk A KIEA] Before RIEJE After FEak| Hlawm e
%5 Sample Status RE |FFHRLE RE F3&9, /& | Mass Loss| Residual | JL%
Sample Mass ocv Mass oCcv OCV  |Other
No. /g N /g A% % % Event
001 | egoEERe | 644142 | 441 | 64.4106 | 4.34 0. 01 98.41 | o
002 | iRl | 641613 | 441 | 64.1589 | 4.34 0. 00 98.41 | o
003 | eemERE ] 64.2914 | 441 | 64.2869 |  4.34 0.01 98.41 | o
004 | |eEERN | 64.2385 | 441 | 64.2344 | 4.33 0. 01 96.19 | o
005 | oo B | 646202 | 442 | 64.6191 | 4.34 0.00 | 98.19 | o
006 | sporeserd g GG a7 || 4. 44 IVediqRy | 4.5 0. 01 98.41 | o
007 | jporor it 645571 | 442 | 64.5536 | 4.33 0. 01 97.96 | o
008 | parcrnn®RL ] 64.3820 | 4.41 | 64.3788 |  4.33 0.01 98.19 | o
009 | ot RL ] 64.5330 | 4.40 | 64.5282 |  4.33 0.01 98.41 | ©
010 Zlp 64.5039 | 4.41 | 64.4998 | 4.34 0. 01 98.41 | o

25CYC Fully charged

11— 2|This space intentionally
s AN J
A FL[L left blank

£ii: LR V-RA DRk R-2RZ F-RK 0-Rihk. TR, LA, LA, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 BRRE 24| )
No. Name of Test Items | Vibration
XA KIS Af - o
PERN Fm gk A RIZH] Before RIEJE After FERE| e wE| b
%5 Sample Status RE F#ReE| RE F3&-9, /& | Mass Loss | Residual | T &
Sample Mass oCcVv Mass oCV oCcv Other
No. /g A% /g /V /% 1% Event
001 | et | 64.4106 |  4.34 | 64.4073 | 4.34 0.01 | 100.00 | o
002 | oGl o |64.1589 | 431 | 64.1556 | 4.3 0.01 | 100.00 | o
003 | yeroii o |64.2869| 4.34 | 64.2845 | 4.33 0.00 | 99.77 0
004 | e roBB R o |64.2344| 433 | 64.2317 | 4.33 0.00 | 100.00 | o
005 | oy omERY o |64.6101| 4.34 | 646161 [ 434 0.00 | 100.00 | o
006 | jpiioB BRI le4.6727| 4.34 | 64.6702 | 4.34 0.00 | 100.00 | o
007 | ,eiCmERUY tikea 5536 | 4.83 | 64.5494 | 4.33 0.01 | 100.00 | o
008 | jparreil, |64:3788 | - 4.3 hl 64.3785 | 14.33 0.01 | 100.00 | o
009 | el 1645282 |  4.33 | 64.5253 | 4.33 0.00 | 100.00 | o
010 | ppciior®il o ]64.4998 | 434 | 64.4957 | 4.3 0.01 | 100.00 | o
j\—F’ﬁ’:’ [z—'l'his space intentionally

&ix: LR V-IRA DA R-ARE F-RK 0-Lik. TRA. LK. LHEE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 . Koo B 4 A it
No. Name of Test Items Shoek
IKIEH] Bef KB After .
5 B2k A e B FREME | FAEE | e
%= Samils St;;us e | FRLE| RE F-34W, JE | Mass Loss | Residual | IL%
Sample Mass oCcv Mass oCcVv oCcv Other
No. /g Y /g v % 1% Event
001 | oy e B ) 64,4073 | 4.34 | 64.4060 | 434 0.00 | 100.00 | o
002 | oy iR ol 641556 | 434 | 64.1545 | 4.34 0. 00 100.00 | o
003 | ot E R | 64.2845| 4.33 | 64.2831 | 4.33 0. 00 100.00 | ©
004 | |oyeoro®RE 1642317 | 433 | 64.2308 | 4.33 0.00 | 100.00 | ©
005 | oy | 646161 | 4.3 | 64.6150 | 4.34 0.00 | 100.00 | o
006 | gsoverorcirl | 646702 4.3 | 64.6690 | 4.34 0.00 | 100.00 | o
007 | g it | 645494 |  4.33 | 64.5482 | 4.33 0.00 | 100.00 | o
008 | pacroporca el | 64.3755 | 4.33 [ 64.3744 | 4.33 0.00 | 100.00 | o
009 | ppaniBERL ) 64,5253 | 4.33 | 64.5242 | 4.33 0.00 | 100.00 | o
010 | ppp BERE | 64.4957 | 434 | 64.4946 | 4.33 0. 00 99.77 | o

This space intentionally

j‘F‘ﬁir left blank

&ii: Ll V-RA D-ARAR R-BRZL F-RK 0-Rk. LARA. LK. REE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




AL T IRAS M AT PR 8]

5/}

m IR & - KRS

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 5

NO. 1121110087

7/11
5 5 R AR B 4 Ak Nt
.2 Name of Test Items External short circuit
b5 Bk A oA B R SRE LR
Sample No. Sample Status Max. Extern/atlc Temperature e
L,
Gal lCY(ljcly:gﬁ;:ZE;%gcd 57.2 0
CYCER AN 45
0oz IC‘{(]:L?:EIITJ‘.(:TE;%‘ged 58. 3 0
i A T
s lC\;CI\*Sﬁ\]Ziﬁ‘qed 57.3 0
70 AN
08 ICY(ITCI\:l(H}E;.th;ﬂrgWI h6. 7 O
05 LCHC Fetis shasged 7.3 S
- 2502?(;51;1{\1\ :ﬁ;‘igud 57.8 5
007 25C\2?C;tﬁ??§$gul 9L 0 o
s 25c$zfigﬁx+\fﬁiied 57.7 o
W\Fﬁi r_l This space intentionally left

blank

& D-FRAR R-2RE PR K 0-Afigih. LAK. LR,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A BARE LA | 5T
6
No. Name of Test [tems Crush
~, - 2 : b2 = )ﬁ. :a
HBm BBRA St aine i EIE RS
Sample No. Sample Status ax. Bx em/aic RHpErRe Other Event

1CYC 30% %7 fit

011 1CYC 50% Capacity

21.3 o)

( LCYC 30%7cht ‘
012 1CYC 50% Capacity 217 0

. 1CYC 50%7% e
013 1CYC 50% Capacity 221 e

1CYC 30%%% & P
) pl
014 1CYC 50% Capacity 23.3 O

1CYC 50%7% & c :
015 1CYC 50% Capacity 2l.4 0

25CYC 50%% T 21 Q
016 95CYC 50% Capacity —a 2

25CYC 50%% kit
oz 25CYC 50% Capacity 21.7 0

25CYC 50%7¥ & F
018 25CYC 50% Capacity 21.4 0

25CYC 50% 4R 9
019 25CYC 50% Capacity a0 O

25CYC 50%75 & .
— 25CYC 50% Capacity 22.1 0

uT"_‘ﬁﬁ This space lubll(?gltklmla!!_\' left

&E: D4R F-A K 0-RMBIKR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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) . BATA 24 (LA

No. Name of Test Items Overcharge
P oe b5 Ham R A& HANE
Sample No. Sample Status Other Event

021 lCYécgﬁigitjﬁjiged o

022 ICYéCgﬁ¥§§szgigcd &

023 L0YC Tty aharged 0

02 L0 Pty shared 0

025 25C$2CES;E;#§E;%ged 0

026 25010 Pulls ahared 0

027 25C$3C§ST§?§fﬁ§?ged o

098 25CYCIE R AL 0

25CYC Fully charged

\ B This space intentionally left blank
LU= 1] R

&iE: DR P-AL K O-ALMER. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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\=4 2E1] v
A% " KRR B 2 A Gl
No. Name of Test Items Forced discharge
Sample No. Sample Status \
Other Event
1CYCHE AT L
029 1CYC Fully discharged O
, 1CYCTE AT
030 ICYC Fully discharged O
1CYCHEA
031 1CYC Fully discharged 0
. ICYCHEAS HLH, v
032 1CYC Fully discharged 0
1CYCS5E 4T
033 1CYC Fully discharged 0
LCYCHE AT HL
034 1CYC Fully discharged O
035 1CYCHE AL
1CYC Fully discharged O
LCYCog A=
036 1CYC Fully discharged 0
1CYCHE T
037 1CYC Fully discharged 0
1CYCHE AT
038 1CYC Fully discharged O
25CYCHEAT
039 25CYC Fully discharged O
25CYCHEATOL
040 95CYC Fully discharged Y
25CYCHEAT LT
041 25CYC Fully discharged 0
25CYCHEATIN
042 25CYC Fully discharged O
25CYCHE AT R
043 95CYC Fully discharged O
25CYCSE A
044 25CYC Fully discharged Y
25CYCHE 4T
045 95CYC Fully discharged 0
25CYCHEATRO
046 95CYC Fully discharged 0
25CYCHEATHL
047 25CYC Fully discharged 0
25CYCHEATHOLL
048 95CYC Pully discharged 0

& D4R F-ALK O-RMFIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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KC C&‘mmﬁon fumber
ASS IR 1BT0-0080

S50mAR/IBEWR
AWh 3%0?5285398 GB 31241-2014
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%, :ﬁm SRR . EHREERM,
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